
� � �

� �

� �

� �

� �

� �

�

�

�

� 	

	

 � � �

�
� �

� �
� �

� �

� �

� 	

� �

� �

� �

� �
� �

� �

� 	

� 


� 	

� �

� �

� �

� �

� �

� �
� �

� �

� �

� � �
� �

� 	

� 


� �
� �

� � � �

� �

� �

� �

� �

� �

� �

� �
� �

� 	

� �

�
� �

� 	

� �

� �

	 � 	 �

� �

� 


	 � 	 �
	 � 	 �

	 	 	 	


 
 
 


 
 
 


� �

�

�

� �

� �
� �

� �

� �
�

�

�

 �


 �

� �
�

�

� �

� �

� � � �
� �

� �

� �
�

�
�


 


� 


� �

� �
�

�


 � � � � � � � � � � � � � � � � � � � � � � �

� � � � � � � � � � � � 
 	 � � � � � � � � � � � �

� � � � � � � � � � �

� �

� �

� 	

� �

�
�

�

� �



                                                   FIELD MULCHER DECK
PARTS LIST

PART DESCRIPTION PART NUMBER

1 Fir Tree Fastener 4958
2 Washer ¼” ID x 9/16” OD 08827800
3 Nut ¼” UNF Nyloc 04819400
4 Pulley Cover Lid 149497400
5 Cover Fixing Screw M5 x 16mm Hex Head (S/T) 02912200
6 Deck Drive Top Cover 327180100
7 Deck Drive Belt B51 228000100
8 Bolt 3/8” UNF x 1.1/4” HT 02825300
9 Washer 3/8” ID x 1/8” 08819900

10 Set Screw 5/16” x 1” UNF 02819600
11 Rear Deck Rubber Flap 148004800
12 Idler Pulley 5” 20869600
13 Nut 5/16” UNF Nyloc          04852700
14 Washer 5/16” T4 HP 08819700
15 Jockey Pulley Spacer 18831600
16 36” Deck Belt (Gates AA105) 22869800
17 Deck Pulley 5” 20869501
18 Jockey Pulley 20811500
19 Belt Retaining Bracket 27105800
20 Bolt 5/16” UNF x 2.3/4 01821200
21 H.G.M. Fixing Strip 301053800
21a Plastic Cover (H.G.M)         148002700
22 Screw 5/16” UNF x 1.3/4”          01820800
23 Belt Tension Plate Spacer         31328900
24 Belt Tension Plate 32731000
25 Spring 25906200
26 Bolt 5/16 UNF 02827600
27 Rear Chain Rod Support Bracket 301049400
28 Rear Chain Rod 313007200
29 Chain Spacer 183011900
30 Dome Head Washer 5/16” 07937700
31 Chain 238000300
32 Deck Shell ( Welded Assembly ) 321001100
33 Set Screw ¼” x ¾” 02827700
34 Chain Rod End Locating Plate 301049200
35 Front Chain Rod Support Bracket 301049100
36 Angled Blade ( left - 3 holes ) ( Echo ) 16000200
37 Deck Blade ( middle - 3 holes ) ( Echo ) 16000600
38 Deck Blade ( left - 3 holes ) ( Echo ) 16000500
39 Deck Blade ( right - 1 hole ) (Echo) 16000400

40a Rear Deck Hanging Bracket - RH 30121300
40b Rear Deck Hanging Bracket -  LH 30121400



41 Locking Tab (Echo) 16000700
48 Angled Blade ( left – 1 hole) (Echo) 16000100
55 Rivet 12855800
56 Captive Nut        Not Applicable**
57 Angled Blade ( middle – 3 holes ) ( Echo )             16000300
58 Deck Bearing Housing ( short  - Middle & left )             40503602
59 Deck Bearing Housing  ( long – right )             40503502
61 Push Rod Fixing Bolt            183013200
62 Rue Clip             11836700
66 Captive Nut         Not Applicable**
77 Washer 3/8” Shakeproof             08826700
78 Washer M8 Nyloc             08819900
79 Deck Tab Washer             27111200
83 Key ¼” x 1” Square             09830600
84 Field Grass Mulcher Decal (36”) 92cm (location rear

deck)
           358009501

85 Deck Tension Bar             29203900

** Items 56 & 66 are no longer applicable when
    using item 5 – Cover Fixing Screw M5 x 16mm
     (Hex Head Self Tapping)


	01.DRWG - A1670203 - FIELD GRASS MULCHER
	02.P/LIST - FIELD GRASS MULCHER P.1
	03.P/LIST - FIELD GRASS MULCHER P.2

